

T.C. Shea

High-dose carboplatin plus paclitaxel with granulocyte colony-stimulating factor and peripheral blood stem-cell support in non-small-cell lung cancer

Abstract The treatment of non-small-cell lung cancer (NSCLC) has recently undergone major changes due to the availability of new drugs that demonstrate substantial activity in NSCLC patients. Although cure for the majority of stage III NSCLC and effectively all stage IV disease patients remains rare, a number of compounds, including carboplatin, paclitaxel, docetaxel, irinotecan, and vinorelbine, have proved useful in the treatment of these patients. Together with a number of phase II trials, phase I trials utilizing escalating doses of carboplatin and paclitaxel with growth factor or growth factor and blood stem-cell support have shown that substantial increases in dose intensity can be achieved. These studies in small numbers of patients have demonstrated that these regimens have encouraging activity and have formed the basis of a Cancer and Leukemia Group B (CALGB) phase II pilot study. This study will utilize two cycles of high-dose carboplatin and Taxol given at an AUC dose of 18 and a 24-h infusion dose of 250 mg/m², respectively, with growth factor and stem-cell support to treat stage III NSCLC patients. Patients will also receive multimodality therapy, including radiation with or without surgery. It is hoped that this effort to intensify treatment in patients with limited-stage disease will improve survival and benefit the large number of patients with stage III tumors. This paper outlines the phase I results that formed the basis of the CALGB trial and reviews several recent reports of phase II or phase III trials of single-agent and combination regimens for NSCLC.

Key words Carboplatin · Paclitaxel · NSCLC · Stem cells

Introduction

Standard therapy for patients with advanced non-small-cell lung cancer (NSCLC) has consisted of either supportive care or a combination of cisplatin or carboplatin and a second agent such as vinblastine, vindesine, or etoposide. Although these regimens have been shown to improve the quality of life and, in responding patients, the duration of survival, treatment remains unsuccessful in the majority of cases and has been shown to produce durable responses only rarely [3, 15, 18, 20, 21, 32, 36, 42]. Efforts to improve these outcomes using high-dose chemotherapy have been generally unrewarding, and only with the recent advent of several new agents have a high frequency of response and survival exceeding 1 year been observed [1, 6, 8, 11–14, 16, 17, 22, 26, 29, 30, 40, 43].

In contrast to patients with metastatic disease, there has been a clear improvement in survival, and cure rates approaching 20% have been observed in patients with stage III disease who have received combination treatment with chemotherapy and surgery or involved-field radiation (Table 1) [9, 27, 28, 31, 33, 34, 37]. Trials such as that reported by Dillman and the Cancer and Leukemia Group B (CALGB) investigators [9] have demonstrated that 2 cycles of standard-dose cisplatin and vinblastine followed by radiation therapy produce improved survival rates compared to radiation alone. Thus, unlike patients with metastatic disease, patients with stage III disease have benefited in terms of both response rate and survival following the administration of only two cycles of standard-dose chemotherapy. Although not all of these studies have been positive [28], there is reason to believe that novel approaches that include new drugs or intensive doses of active agents might be more effective in patients with limited disease than in those with more advanced cancers.

Work presented at the 12th Bristol-Myers Squibb Nagoya International Cancer Treatment Symposium, "New therapeutic strategies for higher cure rates: High-dose therapy and new therapeutic modalities," 4–5 October 1996, Nagoya, Japan

T.C. Shea

Bone Marrow Transplantation Program, Division of Hematology/
Oncology, Department of Medicine, University of North Carolina at
Chapel Hill, CB# 7305, 3009 Old Clinic Building, Chapel Hill,
NC 27599-7305, USA
Tel. +1 919 966 7746; Fax +1 919 966 7748

Table 1 Disease-free or overall survival as determined in NSCLC patients undergoing radiation therapy or surgery with or without chemotherapy (XRT Radiation therapy)

Modality	Survival (%)			Reference
	Chemotherapy	No chemotherapy	P	
XRT	23	11	0.04	[9]
XRT (3-year disease-free survival)	16	2	0.048	[37]
XRT (5-year disease-free survival)	5	7	0.2	[28]
Surgery (3-year overall survival)	56	15	0.018	[34]
Surgery (2-year disease-free survival)	30	0	0.001	[33]

New agents in NSCLC

In a number of phase I and II trials, both single agents and combinations of drugs such as carboplatin and paclitaxel have been given at conventional doses to patients with advanced NSCLC. These reports have established the activity of these compounds for patients with stage III and IV disease [1, 3, 6, 8, 11, 12, 15, 17, 18, 20–22, 26, 29, 32, 36, 40, 42, 43]. In trials of single-agent carboplatin, response rates of 9–20% were achieved with modest toxicity [3, 15, 18, 20, 21]. In a trial by the Eastern Cooperative Oncology Group (ECOG), carboplatin produced a response rate of only 9% but yielded the longest median survival of all agents tested in a population of patients of advanced disease [3]. Subsequent trials with single-agent paclitaxel [6, 29, 40, 43] have produced response rates of 16–42%, with 41% of the patients enrolled in the trial by Chang et al. [6] surviving beyond 1 year and a median survival of 24 weeks (Table 2).

Other compounds that have shown activity in advanced NSCLC include edetrexate [22], docetaxel, topotecan, camptothecin derivatives such as CPT-11, and vinorelbine [7, 8, 11, 12, 17, 22, 23, 26, 39, 43]. The antitumor activity, combined with a relative lack of serious toxicity and the ease of administration, have contributed to a favorable cost-effectiveness study of vinorelbine in advanced NSCLC patients; these characteristics have also allowed vinorelbine to be added to other agents such as cisplatin or 5-fluorouracil (5-FU) without significant complications or compromise in the dose [7, 23, 39]. Cisplatin and vinorelbine combination therapy has been shown to produce an improved quality of life and a survival advantage as compared to vindesine and cisplatin or 5-FU and leucovorin combination therapy. The Southwest Oncology Group (SWOG) is currently comparing cisplatin and vinorelbine combination therapy with cisplatin and paclitaxel combination therapy. Although none of these new agents appears to be more active than single-agent paclitaxel, more definitive comparisons are required in studies such as that being undertaken by SWOG.

Table 2 Recent studies of single-agent chemotherapy in advanced NSCLC

Agent	Dose/m ²	Number of patients	Response rate (%)	Reference
CPT-11	100 mg q week	72	32	[12]
Docetaxel	100 mg q 3 weeks	44	21	[11]
Edetrexate	80 mg q week × 5	19	30	[22]
Gemcitabine	800 mg q week × 3	29	24	[1]
Navelbine	30 mg q week	72	29	[8]
Navelbine	25 mg q week	87	36	[43]
Paclitaxel	250 mg q 3 weeks	24	21	[6]
Paclitaxel	200 mg q 3 weeks	25	24	[29]
Paclitaxel	200 mg q 3 weeks	53	25	[17]
Paclitaxel	200 mg q 3 weeks	12	42	[40]
Topotecan	1.5 mg q 3 weeks	40	15	[31]

Studies under way with carboplatin and paclitaxel in advanced NSCLC

These encouraging results and the acceptable toxicity profiles of single agents have led to a number of combination studies using carboplatin and paclitaxel in advanced disease. In the largest series reported to date, Langer and colleagues [25] achieved a 64% response rate and a 54-week median survival. This is one of the few trials in advanced NSCLC in which the median survival has exceeded 50% at 1 year. Johnson et al. [19], Vafai et al. [41], Rowinsky et al. [35], and other investigators [2, 25] have reported response rates of 25–50%, although generally with one-year survival rates lower than those reported by Langer et al. [25] (Table 3). Other taxane combinations including docetaxel and cisplatin have also been reported [24]. On the basis of the encouraging phase II data, a trial comparing standard doses of carboplatin and paclitaxel with cisplatin and etoposide, one of the regimens most commonly used in the United States to treat advanced NSCLC, was recently sponsored by Bristol Myers-Squibb. This randomized study has recently completed accrual, but the results have yet to be published.

Dose escalation in NSCLC

The role of chemotherapy dose escalation in the treatment of advanced NSCLC remains to be demonstrated. A number of trials have failed to reveal any advantage for higher doses of cisplatin, carboplatin, or other compounds in this population of patients with metastatic disease [13, 14, 16, 30, 42]. Although no randomized comparison of different doses of carboplatin has been undertaken in this patient population, a phase III trial by Gandara and colleagues [14] reported no advantage for 200 mg/m² as compared to 100 mg/m² cisplatin when these agents were given as single agents or in conjunction with mitomycin C to 323 evaluable patients with stage IV disease.

The majority of phase II trials using the combination of carboplatin and paclitaxel have identified doses that range

Table 3 Combination regimens with cisplatin or carboplatin and paclitaxel (Taxol) or docetaxel

Agents (dose mg/m ²)	Number of patients	Response rate (%)	Reference
Cisplatin (100–125) + paclitaxel (135–225)	29	38	[2]
Carboplatin (AUC 6) + paclitaxel (150–250)	27	63	[41]
Carboplatin (AUC 7–9) + paclitaxel (175–225)	17	50	[35]
Carboplatin (AUC 7.5) + paclitaxel (135–215)	54	62	[25]
Carboplatin (AUC 6) + paclitaxel (135–175)	51	27	[19]
Cisplatin (100) + docetaxel (100)	24	25	[24]

between a carboplatin AUC dose of 6–8 mg/m² and 175–250 mg/m² paclitaxel. Higher doses of both carboplatin and paclitaxel can be given with cytokine or blood stem-cell support, and in a phase I study with a carboplatin AUC dose of up to 20 mg/m² and a paclitaxel dose of 250 mg/m², six of seven patients with advanced-stage NSCLC responded to these high drug doses [5]. Although the highest response rates in the conventional-dose trials have been obtained with paclitaxel doses of ≥ 200 mg/m², a recently reported phase III trial comparing the combination of cisplatin and escalating doses of paclitaxel did not support this finding [38]. In a trial reported by Bonomi and investigators from the ECOG [4], no significant difference in response rate, response duration, or survival was found between a fixed dose of cisplatin coupled with 24-h infusions of either 135 or 250 mg/m² paclitaxel. This trial used cisplatin rather than carboplatin, but the results nevertheless underscore the importance of randomized trials in establishing standards of care.

High-dose therapy with carboplatin and paclitaxel

In 1993, we initiated a phase I trial designed to identify the maximum tolerated doses (MTDs) of paclitaxel and carboplatin when given with peripheral blood stem-cell (PBSC) and granulocyte colony-stimulating factor (G-CSF) support [38]. This program sought to build on an earlier trial that had demonstrated the importance of PBSCs in abrogating the myelosuppression associated with administration of multiple cycles of single-agent high-dose carboplatin [38a]. It was also designed to follow the models that have evolved for diseases such as Hodgkin's and non-Hodgkin's lymphoma and testis, limited-stage small-cell lung, and ovarian cancers, all of which require more than a single cycle of effective therapy to achieve cure.

Patients with incurable and unresectable malignancies were eligible for enrollment. Requirements for treatment included a performance status of 0–2, liver function tests $< 4 \times$ normal, creatinine clearance > 50 cc/min, a WBC of > 3000 /ml, a platelet count of $> 1.1 \times 10^5$ / μ l, a bone mar-

row biopsy with $< 25\%$ tumor cells, and no prior chemotherapy or serious underlying medical problems. Age limits were not specified.

After informed consent had been obtained, a central venous pheresis catheter was inserted and 10 μ g/kg filgrastim (G-CSF) was given s.c. daily for 7 days. PBSCs were collected, frozen, and stored in liquid nitrogen. Following a minimum of 48 h, patients received decadron, diphenhydramine, and ranitidine as hypersensitivity prophylaxis and were admitted to the General Clinical Research Center, University of North Carolina at Chapel Hill. They then received a 24-h infusion of 250 mg/m² paclitaxel and a 1-h carboplatin infusion at escalating doses using the Calvert formula for AUC dosing [4]. Carboplatin dosing began at an AUC of 8 and increased in increments of 2. PBSCs collected after G-CSF mobilization were reinfused at 2 days after the completion of the first course of chemotherapy. Additional pheresis procedures were undertaken following recovery from the first cycle of chemotherapy, and these PBSCs were stored for reinfusion after each of the second, third, and fourth cycles of chemotherapy, which were given every 21 days.

This program achieved a dose escalation of carboplatin and paclitaxel that was several-fold higher than standard by combining G-CSF and PBSC support. As mentioned above, the MTD included a paclitaxel dose of 250 mg/m² given by 24-h infusion and a carboplatin AUC dose of 18. With this regimen we were able to deliver four cycles of therapy to the majority of patients without significant cumulative hematologic toxicity. Approximately 20% of treatment courses required hospitalization for fever and neutropenia, and patients required an average of 1.5 units of packed red blood cells and < 1 unit of platelets per cycle at the MTD. The dose-limiting toxicities included one case of severe, transient, nephrogenic diabetes insipidus and one case of prolonged (beyond 14 days) neutropenia at an AUC of 20. Other serious side effects included several cases of grade 2 and 3 neurotoxicity, two cases of grade 3 diarrhea, and one case of grade 3 mucositis. With additional follow-up, several of these patients have shown a substantial improvement in neurotoxicity.

A similar study has been reported by Fennelly and colleagues, Memorial Sloan Kettering Cancer Center (MSKCC; New York, N.Y., USA), in patients with ovarian cancer [10]. They have developed a regimen that includes a single cycle of cyclophosphamide and paclitaxel for cyto-reduction and stem-cell mobilization. PBSCs collected after this cycle are used along with G-CSF to support three cycles of carboplatin and paclitaxel given at doses of AUC 15 and 250 mg/m², respectively, followed by a single cycle of high-dose melphalan (140 mg/m²). This program has been used to form the basis of a Gynecologic Oncology Group trial as initial therapy in women with optimally debulked ovarian cancer. This pilot trial has recently opened at MSKCC, University of North Carolina at Chapel Hill, Fox Chase Cancer Center (Philadelphia, Pa.), and Washington University (St. Louis, Mo., USA).

Future directions

It is noteworthy that the randomized studies of dose escalation in NSCLC have been uniformly unsuccessful in patients with metastatic or advanced stage III disease. In addition to the inherent chemotherapy resistance demonstrated by these tumors, other factors that may contribute to these poor results include the debilitated state of many of these patients at presentation and the bulk of their tumors, which is associated with a greater likelihood of resistant cells. Such factors may preclude the observation of benefit from more intensive and toxic regimens. If this is the case, then one might expect that a more aggressive approach would be more effective in patients with less advanced tumors. Following the observation of acceptable toxicity and response in the advanced NSCLC patients enrolled in the high-dose University of North Carolina phase I trial, the CALGB has initiated a phase II pilot trial utilizing this intensive regimen in patients with initially unresectable stage III cancer. This trial will enroll previously untreated patients, who will undergo filgrastim-stimulated blood stem cell mobilization and pheresis followed by an initial 3-h infusion of 250 mg/m² paclitaxel followed by carboplatin given at an AUC dose of 18 over 1 h. Blood stem cells will be reinfused following chemotherapy and a second, identical cycle of treatment will be carried out following recovery of blood cell counts. After the completion of two cycles, patients will undergo restaging studies and tumor resection if they have had a substantial response and are deemed operable. All patients will proceed to involved-field radiation to optimize local control either following recovery from surgery or, if their disease remains unresectable, immediately after the second cycle of chemotherapy. The goal of the study is to achieve at least a 60% clinical response rate and a 20% rate of pathological complete responses.

These studies are intensive and expensive but hold the promise of substantially improving the results of therapy for patients with these routinely fatal diseases. Whether this proves to be the case, and at what cost, will be determined by phase II and, if warranted, phase III trials based on developmental studies such as those described herein.

References

- Anderson H, Lund B, Hansen HH, Walling J, Thatcher N (1991) A phase II trial of gemcitabine in non-small-cell lung cancer. *Proc Am Soc Clin Oncol* 10:247 (abstract)
- Belli L, Le Chevalier T, Gottfried M, Adams D, Ruffé P, Le Cesne A, Tete L, Pellae-Cosset B (1995) Phase I-II trial of paclitaxel and cisplatin in previously untreated advanced non-small-cell lung cancer. *Proc Am Soc Clin Oncol* 14:350 (abstract)
- Bonomi PD, Finkelstein DM, Ruckdeschel JC, Blum RH, Green MC, Mason B, Hahn R, Tormey DC, Harris J, Comis R, Glick J (1989) Combination chemotherapy versus single agents followed by combination chemotherapy in stage IV non-small-cell lung cancer: a study of the Eastern Cooperative Oncology Group. *J Clin Oncol* 7:1602
- Bonomi P, Kim K, Chang A, Johnson D (1996) Phase III trial comparing etoposide-cisplatin versus taxol with cisplatin-G-CSF versus taxol-cisplatin in advanced non-small-cell lung cancer. An Eastern Cooperative Oncology Group trial. *Proc Am Soc Clin Oncol* 15:382 (abstract)
- Calvert AH, Newell DR, Gumbrell LA, O'Reilly S, Burnell M, Boxall FE, Siddik ZH, Judson IR, Gore ME, Wiltshaw E (1989) Carboplatin dosage: prospective evaluation of a simple formula based on renal function. *J Clin Oncol* 7:1748
- Chang AY, Kim K, Glick J, Anderson T, Karp D, Johnson D (1993) Phase II study of taxol, merbarone, and piroxantrone in stage IV non-small-cell lung cancer: the Eastern Cooperative Oncology Group results. *J Natl Cancer Inst* 85:388
- Crawford J, O'Rourke M, Schiller JH, Spiridonitis CH, Yanovich S, Ozer H, Langeben A, Hutchins L, Koletsky A, Clamon G, Burman S, White R, Hohnaker J (1996) Randomized trial of vinorelbine compared with fluorouracil plus leucovorin in patients with stage IV non-small-cell lung cancer. *J Clin Oncol* 14:2774
- DePierre A, Lemarie E, Dabouis G, Garnier G, Jacoulet P, Dolphin JC (1991) A phase II study of navelbine (vinorelbine) in the treatment of non-small-cell lung cancer. *Am J Clin Oncol* 14:115
- Dillman RO, Seagren SL, Propert KJ, Guerra J, Eaton WL, Perry MC, Carey RW, Frei EF, Green MR (1990) A randomized trial of induction chemotherapy plus high-dose radiation versus radiation alone in stage III non-small-cell lung cancer. *N Engl J Med* 323:940
- Fennelly D, McKenzie M, Spriggs D, Aghajanian C, Shapiro F, O'Connor C, O'Flaherty C, Barakat R, Curtin J, Hoskins W (1996) Rapidly sequenced high-dose paclitaxel plus carboplatin followed by melphalan: a phase I feasibility study in patients with advanced ovarian cancer. *Proc Am Soc Clin Oncol* 15:339 (abstract)
- Fossella FV, Lee JS, Shin DM, Calayag M, Huber M, Perez-Soler R, Murphy WK, Lippman S, Benner S, Glisson B, Chasen M, Hong WK, Raber M (1995) Phase II study of docetaxel for advanced or metastatic platinum-refractory non-small-cell lung cancer. *J Clin Oncol* 13:645
- Fukuoka M, Nitani H, Susuki A, Motomiya M, Hasegawa K, Nishiwaki Y, Kuriyama T, Ariyoshi Y, Negoro S, Masuda N, Nakajima S, Taguchi T (1992) A phase II study of CPT-11, a new derivative of camptothecin, for previously untreated non-small-cell lung cancer. *J Clin Oncol* 10:16
- Gandara DR, Wold H, Perez EA, Deisseroth AB, Doroshow J, Meyers F, McWhirter K, Hannigan J, De Gregorio MW (1989) Cisplatin dose intensity in non-small-cell lung cancer: phase II results of a day 1 and day 8 high-dose regimen. *J Natl Cancer Inst* 81:790
- Gandara DR, Crowley J, Livingston RB, Perez EA, Taylor CW, Weiss G, Neefe JR, Hutchins LF, Roach RW, Grunberg SM, Braun TJ, Natale RB, Balcerzak SP (1993) Evaluation of cisplatin intensity of metastatic non-small-cell lung cancer: a phase III study of the Southwest Oncology Group. *J Clin Oncol* 11:873
- Gatzemeier U, Heckmayr M, Neuhaus R, Hossfeld D, Achterath W, Lanaz L (1990) Phase II studies with carboplatin in non-small-cell lung cancer. *Semin Oncol* 17:25
- Gore ME, Calvert AH, Smith IE (1986) High-dose carboplatin in patients with lung cancer: a phase I study. *Proc Am Soc Clin Oncol* 5:179 (abstract)
- Hainsworth JD, Thompson DS, Greco FA (1995) Paclitaxel by 1-hour infusion: an active drug in metastatic non-small-cell lung cancer. *J Clin Oncol* 13:1609
- Ihde DC (1992) Review article: chemotherapy of lung cancer. *N Engl J Med* 327:1434
- Johnson DH, Paul DM, Hande KR, Shyr Y, Blanke C, Murphy B, Lewis M, DeVore RF III (1996) Paclitaxel plus carboplatin in advanced non-small-cell lung cancer: a phase II trial. *J Clin Oncol* 14:2054
- Klastersky J, Sculier JP, Lacroix H, Dabouis G, Bureau G, Libert PO, Richez M, Ravez P, Vandermoten G, Thiriaux J, Cordier R, Finet C, Berchier MC, Sergysels R, Mommen P, Paesmans M (1990) A randomized study comparing cisplatin or carboplatin

- with etoposide in patients with advanced non-small-cell lung cancer: European Organization for Research and Treatment of Cancer protocol 07861. *J Clin Oncol* 8:1556
21. Kramer BS, Birch R, Greco A, Prestridge K, DiSimone P, Omura G (1988) Randomized phase II evaluation of iproplatin and carboplatin in lung cancer: a Southeastern Cancer Study Group trial. *Am J Clin Oncol* 11:643
 22. Kris MG, Gralla RJ, Potanovich LM (1991) Long term survival analysis of stage III and IV non-small-cell lung cancer patients (PTS) treated with edetrexate (ETX, 10-EDAM). *Lung Cancer* 7[Suppl]:111 (abstract)
 23. Le Chevalier T, Brisgand D, Douillard J, Pujol J-L, Alberola V, Monnier A, Riviere A, Lianes P, Chomy P, Cigolari S, Gottfried M, Ruffie P, Panizo A, Gaspard MH, Ravaioli A, Besenval M, Besson F, Martinez A, Berthaud P, Tursz T (1994) Randomized study of vinorelbine and cisplatin versus vindesine and cisplatin versus vinorelbine alone in advanced non-small-cell lung cancer: results of a European multicenter trial including 612 patients. *J Clin Oncol* 12:360
 24. Le Chevalier T, Belli L, Monnier A, Sun XC, Douillard JY, Ibrahim N, Soulas F, Bérille (1995) Phase II study of docetaxel and cisplatin in advanced non-small-cell lung cancer: an interim analysis. *Proc Am Soc Clin Oncol* 14:350 (abstract)
 25. Langer CJ, Leighton JC, Comis RL, O'Dwyer PJ, McAleer CA, Bonjo CA, Engstrom PF, Litwin S, Ozols RF (1995) Paclitaxel and carboplatin in combination in the treatment of advanced non-small-cell lung cancer: a phase II toxicity, response, and survival analysis. *J Clin Oncol* 13:1860
 26. Lilenbaum R, Green M (1993) Novel chemotherapeutic agents in the treatment of non-small-cell lung cancer. *J Clin Oncol* 11:1391
 27. Lilenbaum RC, Green MR (1994) Multimodality therapy for non-small-cell lung cancer. *Oncology* 8:25
 28. Morton RF, Jett JR, McGinnis WL, Earle JD, Therneau TM, Krook JE, Elliott TE, Mailliard JA, Nelimark RA, Maksymiuk AW, Drummond RG, Laurie JA, Kugler JW, Anderson RT (1991) Thoracic radiation therapy alone compared with combined chemoradiotherapy for locally unresectable non-small-cell lung cancer: a randomized, phase III trial. *Ann Intern Med* 115:681
 29. Murphy WK, Fossella FV, Winn RJ, Shin DM, Hynes HE, Gross HM, Davilla E, Leimert J, Dhingra H, Raber MN, Krakoff IH, Hone WK (1993) Phase II study of taxol in patients with untreated advanced non-small-cell lung cancer. *J Natl Cancer Inst* 85:384
 30. Pastran Z, Le Chevalier T, Baldeyrou P, Spielmann M, Arriagada R, Droz J-P, Rouesse J (1988) Phase II study of high dose ifosfamide plus mesna in inoperable non-small-cell lung carcinoma. *Eur J Cancer Clin Oncol* 24:1073
 31. Perez-Soler R, Fossella F, Glisson B, Lee J, Murphy W, Shin D, Kemp B, Lee J, Kane J, Robinson R, Lippman S, Kurie J, Huber M, Raber M, Hong W (1996) Phase II study of topotecan in patients with advanced non-small-cell lung cancer previously untreated with chemotherapy. *J Clin Oncol* 14:503
 32. Rapp E, Pater JL, Willan A, Cannier Y, Murray N, Evans WK, Hodson DI, Clark DA, Feld R, Arnold AM, Ayoub JI, Wilson KS, Latreille J, Wierzbicki RF, Hill DP (1988) Chemotherapy can prolong survival in patients with advanced non-small-cell lung cancer – Report of a Canadian multicenter randomized trial. *J Clin Oncol* 6:633
 33. Rosell R, Gómez-Codina J, Camps C, Maestre J, Padille J, Cantó, Mate JL, Li S, Roig J, Olazábal A, Canela M, Ariza A, Skácel Z, Morera-Prat J, Abad A (1994) A randomized trial comparing preoperative chemotherapy plus surgery with surgery alone in patients with non-small-cell lung cancer. *N Engl J Med* 330:153
 34. Roth JA, Fossella F, Komaki R, Ryan MB, Putnam JB Jr, Lee JS, Khingra H, De Caro L, Chasen M, McGavran M, Atkinson EN, Hone WK (1994) A randomized trial comparing preoperative chemotherapy and surgery with surgery alone in resectable stage IIIA non-small-cell lung cancer. *J Natl Cancer Inst* 86:673
 35. Rowinsky EK, Sartorius SE, Bowling MK, Wagner JW, Ettinger DS (1995) Paclitaxel on a 3-hour schedule and carboplatin in non-small-cell lung cancer: use of maximally tolerated and clinically relevant single agent doses in combination is feasible. *Proc Am Soc Clin Oncol* 14:354 (abstract)
 36. Ruckdeschel JC, Finkelstein DM, Ettinger DS, Creech RH, Mason BA, Joss RA, Vogl S (1986) A randomized trial of the four most active regimens for metastatic non-small-cell lung cancer. *J Clin Oncol* 4:14
 37. Schaake-Koning C, Van Den Bogaert W, Dalesio O, Festen J, Hoogenhout J, Houtte P van, Kirkpatrick A, Koolen M, Meat B, Nijs A, Renaud A, Rodrigus P, Schuster-Uitterhoeve L, Sculier J-P, Zandwijk N van, Bartelink H (1992) Effects of concomitant cisplatin and radiotherapy on inoperable non-small-cell lung cancer. *N Engl J Med* 326:524
 38. Shea T, Graham M, Bernard S, Steagall A, Wiley J, Serody J, Johnston C, Brecher M, Bentley S, Van Le L, Fowler W (1995) Multiple cycles of high dose paclitaxel plus escalating doses of carboplatin with G-CSF (filgrastim) and peripheral blood stem cell (PBSC) support. *Proc Am Soc Clin Oncol* 14:478 (abstract)
 - 38a. Shea TC, Mason JR, Storniolo AM, Newton B, Breslin M, Mullen M, Ward DM, Miller L, Christian M, Taetle R (1992) Sequential cycles of high-dose carboplatin administered with recombinant human granulocyte-macrophage, colony-stimulating factor and repeated infusions of autologous peripheral-blood progenitor cells: a novel and effective method for delivering multiple courses of dose-intensive therapy. *J Clin Oncol* 10:464–473
 39. Smith TJ, Hillner BE, Neighbors DM, McSorley PA, Le Chevalier T (1995) Economic evaluation of a randomized clinical trial comparing vinorelbine, vinorelbine plus cisplatin, and vindesine plus cisplatin for non-small-cell lung cancer. *J Clin Oncol* 13:2166
 40. Tester W, Cohn J, Desai A, Reardon D, Cohen M (1995) Phase II study of short infusion paclitaxel in patients with stage IV non-small-cell lung cancer (abstract). *Proc Am Soc Clin Oncol* 14:382
 41. Vafai D, Israel V, Zarefsky S, Natale RB (1995) Phase I/II trial of combination carboplatin and taxol in non-small-cell lung cancer. *Proc Am Soc Clin Oncol* 14:352 (abstract)
 42. Woods RL, Williams CJ, Levi J, Page J, Bell D, Byrne M, Kerestes ZL (1990) A randomised trial of cisplatin and vindesine versus supportive care only in advanced non-small-cell lung cancer. *Br J Cancer* 61:608
 43. Yokoyama A, Furuse K, Niitani H, members of the Navelbine Study Group (1992) Multi-institutional phase II study of navelbine (vinorelbine) in non-small-cell lung cancer. *Proc Am Soc Clin Oncol* 11:287 (abstract)